Supplemental Table 1. International Classification of Diseases – 10th Revision (ICD-10) codes used to identify potentially eligible cases
	Diagnosis
	ICD-10 codes

	Acute rhinosinusitis
	J 01.00, J 01.01, J 01.10, J 01.11, J 01.20, J 01.21, J 01.30, J 01.31, J 01.40, J 01.80, J 01.81, J 01.90, J01.91​

	Acute streptococcal pharyngitis
	J 03.00, J 03.01 ​

	Acute pharyngitis
	J 02, J 02.8, J 02.9, J 03.00, J 03.01, J 06​

	Acute tonsillitis
	J 03.0, J03.8, J03.9​


Supplemental Table 2. Infectious Diseases Society of America treatment guidelines for acute sinusitis and pharyngitis
	Antibiotic
	Dose
	Duration

	Acute sinusitis
	
	

	Amoxicillin-clavulanate
	Children: 45 mg/kg/day PO bid
Adults: 875/125 mg PO bid
	5-7days

	Beta-Lactam Allergy
	
	

	Levofloxacin
	Children: 10-20 mg/kg/day every 12-24h
Adults: 500 mg daily
	5-7 days

	Moxifloxacin
	Adults: 400 mg daily
	5-7 days

	Doxycycline
	Adults: 100 mg PO bid
	5-7 days

	Clindamycin plus cefixime OR cefpodoxime
	Children: Clindamycin (30-40 mg/kg/day PO tid); cefixime (8 mg/kg/day PO bid); cefpodoxime (10 mg/kg/day PO bid)
	5-7 days

	Acute streptococcal pharyngitis
	
	

	Penicillin V
	Children: 250 mg twice daily if < 27 kg, 500 mg PO bid if > 27 kg

Adolescents and adults: 500 mg twice daily
	10 days

	Amoxicillin
	50 mg/kg once daily (max = 1000 mg); alternate: 25 mg/kg (max = 500 mg) twice daily

Adults: 500 mg bid
	10 days

	Benzathine penicillin G (intramuscular)
	<27 kg: 600 000 U; ≥27 kg: 1.2 million units
	1 dose

	Non-Type 1 Hypersensitivity Beta-Lactam Allergy
	
	

	Cephalexin
	20 mg/kg/dose twice daily (max = 500 mg/dose)

Adults : 500 mg bid
	10 days

	Type 1 Hypersensitivity Beta-Lactam Allergy
	
	

	Clindamycin
	7 mg/kg/dose 3 times daily (max = 300 mg/dose)

Adults: 300 mg tid 


	10 days

	Azithromycin
	12 mg/kg once daily (max = 500 mg), then 6 mg/kg/day x 4 days ( max= 250 mg)

Adults: 500mg
	5 days


Supplemental Table 3. Demographic and clinical characteristics
	
	Sinusitis

(n=130)
	Pharyngitis

(n=275)

	Female
	97 (75)
	161 (59)

	Age
	46 (32-57)
	13 (7-28)

	Site of initial visit
	
	

	   Primary care clinic
	113 (87)
	207 (75)

	   Urgent care or emergency department
	17 (13)
	68 (25)

	Provider type
	
	

	   Physician
	67 (52)
	127 (46)

	   Advanced practice provider
	61 (47)
	143 (52)

	  Other
	2 (1)
	5 (2)

	Associated clinical conditions
	
	

	Diabetes mellitus
	22 (17)
	13 (5)

	Asthma
	27 (21)
	41 (15)

	Seasonal allergies
	29 (22)
	41 (15)

	Recent contact with case of Group A streptococcal pharyngitis
	0
	23 (14)

	Penicillin allergy
	18 (14)
	15 (5)

	Signs and symptoms
	
	

	Criteria for acute bacterial sinusitis
	
	

	     Fever (Temperature > 101⁰F)
	22 (17)
	131 (48)

	     Facial pain
	30 (23)
	2 (1)

	     Severe sinus pain
	3 (2)
	0

	     Persistent symptoms >10 days
	52 (40)
	13 (5)

	     Worsening after initial improvement
	14 (11)
	2 (1)

	Rhinorrhea
	80 (62)
	73 (27)

	Purulent nasal discharge
	39 (30)
	2 (1)

	Sinus congestion
	116 (89)
	71 (26)

	Sore throat
	52 (40)
	255 (93)

	Ear pain
	31 (24)
	41 (15)

	Headache
	54 (42)
	88 (32)

	Cough
	71 (55)
	115 (42)

	Physical examination
	
	

	Pharyngeal erythema
	14 (11)
	178 (65)

	Pharyngeal exudates/ulceration
	5 (4)
	70 (25)

	Tonsillar enlargement
	11 (8)
	137 (50)

	Sinus tenderness a
	91 (70)
	3 (1)

	Cervical adenopathy b
	18 (14)
	102 (37)


Note:  Data reported as n (%).  
a Reported as unilateral sinus tenderness in 19 cases of sinusitis.  b Reported as anterior cervical adenopathy in 62 cases of pharyngitis.
Supplemental Table 4. Antibiotic selection and duration of therapy in cases where an antibiotic was prescribed
	
	Sinusitis

(n=117)
	Pharyngitis

(n=130)

	Amoxicillin
	42 (36)
	51 (39)

	Amoxicillin-clavulanate
	45 (38)
	7 (5)

	Penicillin VK
	0
	47 (36)

	Benzathine penicillin G
	0
	7 (5)

	Azithromycin
	15 (13)
	10 (8)

	Cephalexin
	2 (2)
	3 (2)

	Cefdinir
	0
	2 (2)

	Doxycycline
	5 (4)
	2 (2)

	Levofloxacin
	6 (5)
	0

	Trimethoprim-sulfamethoxazole
	1 (1)
	0

	Other
	2 (2)
	3 (2)

	Duration of therapy, median (IQR)
	7 (7-10)  
	10 (10-10) a

	   Less than 5 days
	0
	1 (1)

	   5 days
	21 (19)
	11 (9)

	   7 days
	39 (33)
	7 (5)

	   10 days
	54 (46)
	101 (78)

	   ≥14 days
	3 (3)
	2 (1)

	    Single dose benzathine penicillin G
	0
	7 (7)


Note:  Data reported as n (%), unless otherwise noted.  IQR, interquartile range
a Analysis excludes 1 case where the duration of therapy was not documented and 7 cases involving a single dose of benzathine penicillin G
